
Aim and Scope

The objective of the Journal of Residuals Science & Technology (JRS&T) is to provide a forum for technical research 
on the management and disposal of residuals from pollution control activities. The Journal publishes papers that 
examine the characteristics, effects, and management principles of various residuals from such sources as wastewater 
treatment, water treatment, air pollution control, hazardous waste treatment, solid waste, industrial waste treatment, and 
other pollution control activities. Papers on health and the environmental effects of residuals production, management, 
and disposal are also welcome.

P. Brent Duncan
Department of Biology
University of North Texas
[...]
20. Smol, M., J. Kulczycka, A. Henclik, K. Gorazda, Z. Wzorek. “The pos-
sible use of sewage sludge ash (SSA) in the construction industry as a 
way towards a circular economy”, J. Clean Prod., Vol. 95, 2015, pp. 
45–54. http://dx.doi.org/10.1016/j.jclepro.2015.02.051

21. Geric, M., G. Gajski, V. Orešcanin, R. Kollar, V. Garaj-Vrhovac. 
“Chemical and toxicological characterization of the bricks produced 
from clay/sewage sludge mixture”, J. Environ. Sci. Health Part A—
Toxic/Hazard. Subst. Environ. Eng., Vol. 47, No. 11, 2012, pp. 1521–
1527. http://dx.doi.org/10.1080/10934529.2012.680360

22. Cusidó, J. A. and L. V. Cremades. “Environmental effects of using 
clay bricks produced with sewage sludge: Leachability and toxicity 
studies”, Waste Manage., Vol. 32, 2012, pp. 1202–1208. http://dx.doi.
org/10.1016/j.wasman.2011.12.024

23. Amirkhanian, A. N., F. P. Xiao, S. N. Amirkhanian, “Characterization 
of unaged asphalt binder modified with carbon nano particles”, Int. J. 
Pave. Res. Technol., Vol. 4, No. 5, 2011, pp. 281–286.

24. CNS Catalog. Method of test for ceramic tiles, CNS 3299 R3071; Min-
istry of Economic Affairs, Taiwan, Republic of China, 2011.



57

Comparison of Energy Efficiencies for Advanced Anaerobic 
Digestion, Incineration, and Gasification Processes  

in Municipal Sludge Management

A. GEZER GORGEC1, G. INSEL2,*, N. YAĞCİ1, M. DOĞRU3, A. ERDINÇLER3, D. SANIN4, A. FILIBELI5, 
B. KESKINLER2 and E.U. ÇOKGÖR1

1Environmental Engineering Department, Gebze Technical University
2Environmental Engineering Department, Istanbul Technical University

3Environmental Engineering Department, Bogazici University
4Environmental Engineering Department, Middle East Technical University 

5Environmental Engineering Department, Dokuz Eylul University

ABSTRACT: Municipal sludge has energy content in the range of (9,000–23,000 kJ/kg) 
depending upon the organic content. This entrapped energy can be transformed into 
heat and electrical energies by different technologies combining biological and thermal 
processes. Recently, the combination of advanced digestion and incineration or gasifica-
tion was found to be advantageous for energy recovery. The energy balance was based 
upon a full-scale wastewater treatment plant (WWTP) using conventional and advanced 
treatment configurations. In this respect, the unit electricity production from sludge was 
calculated to be in the range of 675–1,240 kWhE per tones of dry solids.

INTRODUCTION

FINDING a sustainable solution for management 
of biosolids has become a major problem faced 

by many large cities. Corresponding with inexorable 
population increase considerable amounts of mu-
nicipal sludge have been generated as an energy rich 
by-product from wastewater treatment processes. Ad-
ditionally, land limitations in dense agglomerations re-
quires rapid and energy efficient solutions to utilize en-
ergy by complying with environmental issues. Excess 
sludge is an inevitable drawback inherent to the acti-
vated sludge process. Generally, municipal sludge has 
energy content in the range of 2,149–5,492 cal/g dry 
sludge (9,000–23,000 kJ/kg) depending upon its or-
ganic content [1]. Energy production from wastewater 
sludge through anaerobic digestion is a common way 
of revaluating biosolids. Energy production depends 
on biodegradability of organic content of sludge, or-
ganic loading rate, sludge retention time, temperature, 
pressure, and more. [2]. Hydrolysis is a rate-limiting 
step of anaerobic digestion of wastewater sludge. Dru-
ing this step both solubilization of particulate matter 

and biological decomposition of organic polymers to 
monomers or dimers takes place [3]. 

Considering today’s increasing pressures for en-
ergy efficiency and for sustainable biosolids disposal, 
the promise of benefits from pretreatment systems that 
break up cell structures in sludge became now more 
valuable than ever before. Thermal, chemical, biologi-
cal, and mechanical processes as well as combinations 
of these have been studied as possible pre-treatments to 
accelerate sludge hydrolysis. These pre-treatment meth-
ods cause lysis or disintegration of sludge cells permit-
ting release of intracellular matter that becomes more 
accessible to anaerobic microorganisms. This fact im-
proves overall digestion process velocity and degree of 
sludge degradation and thus reducing anaerobic digester 
retention time and increasing methane production rates 
[4]. Thermal hydrolysis allows degradation of the sludge 
gel structure and a release of linked water. Optimal 
temperatures for thermal hydrolysis are in the range of 
160–180°C and treatment times from 30–60 min. Pres-
sure associated with these temperatures may vary from 
600–2,500 kPa. By de-coupling long-chain polymers 
and hydrolyzing proteins it makes sludge more readily 
available for anaerobic digestion [5]. Thermal hydroly-
sis is able to split and decompose a significant part of 
the sludge solid fraction into soluble and less complex *Author to whom correspondence should be addressed.  

E-mail of the corresponding author: arasgezer@yahoo.com

Journal of Residuals Science & Technology, Vol. 13, No. 1—January 2016

1544-8053/16/01 057-08 
© 2016 DEStech Publications, Inc. 

doi:10.12783/issn.1544-8053/13/1/8



A. GEZER GORGEC et al.58

molecules [6,7]. It has been demonstrated that anaero-
bic digestion can consistently achieve 55–60% volatile 
solids destruction after thermal hydrolysis [8]. Porteous, 
Zimpro, and Cambi are some of the commercial illustra-
tions for thermal pre-treatment processes [9]. Studies on 
the effect of thermal pretreatment on characteristics of 
degradation of waste activated sludge (WAS) in anaero-
bic digestion reveal that anaerobic digestion with ther-
mal hydrolysis as pre-treatment has produced effec-
tive results such as a 25–30% increase of VS removal 
and 23–33% more biogas generation [2]. However, all 
options for pretreatment have substantial capital cost 
with thermal hydrolysis being more capitally intensive 
than mechanical options. Often, the cost of ancillary 
items such as odor control and sludge receivables in 
a centralized facility substantially exceed the cost of 
pretreatment equipment [10].

Another viable option could be gasification of mu-
nicipal sludge that can offer a sustainable solution to 
biosolids disposal by using renewable fuel already 
available on-site. Gasification is defined as thermal 
decomposition of coal, biomass, or carbon contain-
ing organic solid material into synthetic gas (syngas) 
with a limited (sub-stoichiometric) amount of oxygen 
at high temperatures. Heating value of the syngas from 
waste sludge is around 4 MJ/m3 and efficient perfor-
mance is taken from 90% DS content of sludge [11]. 
Gasification has advantages over incineration in terms 
of size and cost of exhaust gas control equipment for 
air emissions and by yielding a combustible gaseous 
product that can be used for energy generation from 
highly efficient prime movers (e.g. internal combustion 
gas engines and turbines) and as a revenue against op-
erational costs for treatment plants [12,13]. Therefore, 
gasification has a potential to produce more energy 
with lower emissions. Due to this technology holding 
promise of energy savings as well as lower emissions 
compared to incineration it can be utilized as an alter-
native to the sewage sludge incineration system.

In this study; digestions, advanced anaerobic diges-
tions and thermal sludge treatment process alternatives 
were compared on the basis of gross energy production 
from a large scale wastewater treatment plant.

MATERIALS AND METHODS

Wastewater Treatment Plant

The wastewater treatment plant under study is com-
posed of a coarse screen, an inlet pumping station, a 
fine screen, grit/grease removal, primary sedimentation 

tanks, and an activated sludge system together with an 
effluent pumping station. Average influent flowrate 
was measured at 120,000 m3/day (31 MGD) under dry 
weather conditions. The WWTP is located in the Hur-
ma region of the Antalya province. Hydraulic retention 
time for the primary sedimentation tank is approximate-
ly 1 hr providing that TSS removal efficiency is around 
40–50%. The activated sludge system was designed as 
an oxidation ditch system and Bio-P tanks in order to 
meet discharge limits for total N < 10 mgN/L and TP 
< 1 mgP/L. Treated wastewater is discharged into the 
Mediterranean Sea with an outfall system. The outfall 
system includes 5 km discharge pipeline with a 1,600 
mm diameter. Oxygen transfer is provided by 3 turbo 
blowers with 25,000 m3/hour capacity each. The total 
solids retention time (SRT) of activated sludge system 
is 8 days. During actual operations, primary sludge is 
blended with 50% thickened secondary sludge and di-
rectly fed into a mesophilic (35°C) anaerobic digester. 
The digester VSS destruction is around approximately 
35–40% yielding and SRT is 23 days with 4,000–5,000 
m3/day biogas potential. Methane content of biogas is 
measured as 65%. Digested sludge is dewatered using 
decanter centrifuges prior to the belt drying system. 
After belt drying, the TSS content is increased up to 
95% and is suitable for utilization in cement factories. 
Biogas is burned in gas engines just after H2S treat-
ment for energy and heat production. The flow scheme 
of the WWTP is illustrated in Figure 1. 

Energy Content of Sludge

Sewage sludge has a calorific (heating) value close 
to that of brown coal at approximately 25,600 kJ/kg in 
dry basis due to substantial organic carbon and is final-
ly converted into energy [14]. Therefore, when dried it 
is considered as a biomass or an alternative to primary 
fuels to be used in combustion processes. 

However, the calorific value of sludge depends on 
the treatment processes that it has gone through. Diges-
tion and composting processes for example reduce the 
calorific value since they reduce the organic content 
of sludge. Table 1 displays heating values of sludge at 
different stages of treatment. Figure 2 summarizes the 
energy contents of stabilized and un-stabilized sludge 
subjected to different processes for selected large scale 
WWTPs in Turkey.

Mass Balance and Energy Calculations

Energy flows based on process configurations were 



Comparison of Energy Efficiencies for Advanced Anaerobic Digestion, Incineration, and Gasification Processes 59

performed based on VSS content of the sludge. Poten-
tial of sludge was converted into electrical and heat 
energy based on selected technology. Recently, sludge 
disintegration methods are widely used before anaero-
bic digestion. Disintegration methods of thermal, pres-
sure, ultrasound, mechanical, and more are used before 
digestion of sludge in order to enhance anaerobic deg-
radation. This increases biodegradability of biological 
sludge. By using primary and secondary sludge pro-
duction capacity of the WWTP, (1) incineration, (2) di-
gestion with incineration, (3) advanced digestion with 
incineration, and (4) gasification technologies were 
compared by using the heating value relationship be-
tween VSS content of the sludge as seen in Figure 2. 

Electrical energy yields for biogas engines and ORC 
turbines (for gasification) were accepted as 40% and 
24% respectively. Moreover, it is accepted that 15% of 
total gross energy may be recovered as an electrical en-
ergy from incineration with the aid of steam turbines. 
All heat losses were neglected in energy calculations. 

RESULTS AND DISCUSSIONS

Plant Mass Balance and Energy Utilization

The wastewater treatment plant of interest in this 
study receives daily nearly 72 tons of COD and near-
ly 40 tons of TSS load under dry weather conditions. 
During steady state operation the daily primary and 
biological sludge (undigested) productions were calcu-
lated as 18,435 and 19,985 kg/day, respectively, which 
are in agreement with pump capacities. Additionally, 
the VSS/TSS ratios of primary and excess biological 
sludge were measured as 75% and 68%. Treated wa-
ter quality complies with EU discharge limits enforced 
by the Urban Wastewater Directive (EEC1991/271). 
Daily biogas production varies in the range of 3,000– 
5,000 m3. Daily electrical energy consumption from 
the wastewater treatment plant is 65,500 kWh/day 

Table 1. Calorific Value of Various Types of Sewage 
Sludge [1]. 

Type of Sludge
VSS Content 

(VSS %)
Calorific 

Value (kJ/kg)

Raw primary sludge 84 23,000
Activated sludge 69 19,000
Anaerobic digested sludge 59 17,000
Anaerobic digested sludge 47 12,300
Anaerobic digested sludge 38 8,900

Figure 1. Flow scheme for a wastewater treatment plant.



A. GEZER GORGEC et al.60

Figure 2. Energy content of sludge from different wastewater treatment plants in Turkey (Adapted from TUBİTAK-KAMAG; 2003) [16].

based on yearly averaged data. This corresponds to the 
unit electricity consumption of 30 kWh/year per popu-
lation equivalence. However, the WWTP requires heat 
energy for the thermal belt sludge drying system and to 
keep digesters at 35°C. The thermal belt dryer and heat 
exchanger of digesters daily consume 100,000 kWh 
and 9,200 kWh heat energy, respectively. The pie-
chart displayed in Figure 3 illustrates distribution of 
electrical energy consumptions within different units 
of the system. As seen in Figure 3, discharge pumping, 
aeration, and primary treatment units have the high-
est energy consumption rate at 29%, 28%, and 23%, 
respectively.

Energy Production Using Sludge Treatment 
Configurations 

Energy content of sludge is important for calculat-
ing electrical and heat energy potentials derived from 

sludge using different technologies. Based on the in-
formation obtained from different treatment plants 
(Figure 2), energy contents of WWTP sludges were 
found to be dependent upon organic content (VSS%) 
of the sludge. According to the data collected from dif-
ferent WWTPs, no correlation was observed between 
the sludge digestion method and the calorific value. 
The data on the right edge of the graphic in Figure 2 
reflects energy content of primary sludge measured to 
be 19,730 kJ/kg in a bomb calorimeter. Additionally, 
the energy content of biological undigested sludge was 
measured around 15,000 kJ/kg. Table 1 displays ener-
gy contents of sludge sampled from different points of 
the WWTP. Compared to literature values provided in 
Table 2, calorific values of sludge are relatively lower 
than that of their counterparts in the literature. It is im-
portant to note that overall investment costs, treatment 
costs for environmental compliances (stack-gas treat-
ment, residual treatment, and disposal), and energy 
requirement for return of pollutant loads to the main 
treatment are not considered in the evaluation. 

Alternative 1: Direct Incineration of Sludge

First alternative, calculations were made for direct 
combustion of sludge in incineration systems. Regard-

Figure 3. Distribution of electrical energy utilization in WWTP.

Table 2. Calorific Values from WWTP (LHV).

Type of Sludge

Solids 
Content 

%DS

Energy 
Content 
kJ/kgDS

Primary sludge 3.5 19,750
Undigested blended (P+S) sludge 5.0 13,450
Sludge after digestion 3.3 12,400
After thermal drying* 95 13,600

*50% biological sludge digested.



Comparison of Energy Efficiencies for Advanced Anaerobic Digestion, Incineration, and Gasification Processes 61

less of the technology selected, it was accepted that 
15% of total sludge energy was converted into electri-
cal energy by recovery via steam turbines. In cases of 
generating electricity by direct incineration of sludge 
with steam turbine the electrical energy (E) of 25,870 
kWh/day could be recovered with direct incineration 
of primary and biological sludge from the WWTP. Cal-
culations suggested that recovered electrical energy 
is able to cover approximately 40% of total electrical 
energy demand for the system. This alternative is il-
lustrated in Figure 4. Aside from electrical energy the 